
OWNERS MANUAL
MODEL ECT.2IOO
ELLIPTICAL CROS STRAINER

QUESTTOTV?
As tr clualin, home.fitttess supplier v'c ctre contmitted to -t'our complete sati.s.fbction. lf'),ou huve questions, or

/ind ntissing ports, v,e will guarantee ),our complete satisJaction through ow'cuthorizecl clealer service centers

ot'tntr honra office custonrer service clepttrtment. Please csll .t,our lot'ol dealer.for assistemce or BodvCra.ft at

800-990-5556 (9:00.-lLl - 5:00 P,l4 Eastern). Our tained tec'hnicians will prot'ide inrtneeliate assistance.to

.t,ou, fiee o/ charge.

lIe stttnd l>eltind our prctltrct.s. The./rante and v,elds are guoranteed uguins! dc/'ect.s.lor as long as you ou'n it.

Even'other part ol tltis nachine is grrttranteed.for 3 years. We also provide u preletermined labor

reimhursenent.lbr one .t'eur Ji'om ptrrt'hase date.

Bodycraft is a division of Recreation Supply Inc.
P.O. BOX 181
Sunbtrry, OH 43014 ECT-2100



BEFORE YOU BEGIN
Congratulationsl And thank you for selecting the BodyCraft F.CT-2100 Elliptical
Crosstrainer. We believe you have made a wise investrnent. The BodyCraft ECT-2100
E,lliptical Crosstrainer can provide an efficient, low impact cardiovascular workout. We
welcome your comments and questions.
For your safbty and benefit, read this manual and the accompanying literature before
using the BodyCraft ECT-2 100 Elliptical Crosstrainer. It provides you safety rules,
assembly instrLrctions, and routine inspection and maintenance information. Please keep
this manual for future reference.

IMPORTANT SAFETY NOTES

There is a r isk assumed by individuals who use this type of equipment. Before beginning this or
any other exercise program consult your physician. This is especial ly important for individuals
over the age of 35, or persons lvith pre-erist ing health problems. Injuries to your health may
result f iom incorrect or excessive training. If ,  at any t ime while exercising, you experience
faintness, shortness of breath, dizziness, or any type of unusual pain, stop immediately.
Recreation Supply, Inc. assumes no responsibi l i ty for personal injury or property damage
sustained by or through use ofthis product.
l .  Read and fbl low al l  instrLrctions inthis manual and any accompanying l i terature. Addit ional copies

arc' available. Do not use this product until you have become completely familiar with its safe
operation.

2. This product nrust be examined regularly for damage and wear. DO NOT use this product if you
suspect any defects. Pay special attention to moving par-ts and pivot points. Call  your local dealer or
BodyCraft immediately if service or parts are needed.

3. Do not al low your. lg chi ldren to Lrse orplay with or around this machine. Allow olderchildren to use
the product only with close adult supervision.

4. PIug this product into a grounded outlet only.
5. Never operate a BodyCraft ploduct if it has a damaged power cord, or if the cord is wet. Keep the

power cord arvay from heat sources. Do not run the cord along side, or under this product. Do not
use the power cord as a means to move this product.

6. Be certain pins are ful ly inserted and screws t ightened when making adjustments. Failure to do
so can cause damage that is costly and not covered under warranty.

7. Keep hair, shoelaces, towels, and clothing away from ntoving parts at all times. Keep body away
fi'om moving parts except for designated pedals and handles.

8. Wear proper clothing. Do not rvear loose clothing. Do not wear shoes with leather sloes or high
heels.

9. This product rnust be assembled and kept on a flat, level surface to ensure its proper function.
10. Maintain a rninimum of 8 inches clearance on three sides. Keep at least one foot of clearance frorn

the fiont.
11. This prodr-rct must be used in a cool, low humidity environment to ensure its proper function.
12. Keep the rnachine clean. We recommend soapy water. Do not use harsh chemicals or abrasive

materials. Always unplug this product before perfonning any cleaning or maintenance.
13. Exercise with extreme care to avoid injury.
14. This prodLrct is built for homc use only. It is not warranted for institutional use.
15.  Maximum Lrser  weight  is  300 Pounds (136 Kg.) .
16. if unsure about the proper use of the BodyCraft Elliptical Crosstrainer call your local dealer or our

customer service deoartment at 800-990-5556.



OVERVIEW
,r'q

- ^  
- Q 3

?0 @, :

(N"!"\ qi
\{u/

;>,
v o ,
lr\\

,;^
pvf-

a? qe !@
A  ^  , r 3 )

i t( - '  @\\ . -
\ -  \  o

,4iF \>- .L- 
,,^\ -rp \ Jo3)
tav/--* v

c
f\

)t q8)
J nor)

fe0 -
?4



PARTS LIST
QTY.NO. DESCRIPTION

m,
\ff$.

,r t f ' i i  --' *P

'-:<?,

\
5

16'-:r.

\YNv
C\

\J]

15

%
19

-$*'""'K

1
I

A
t

5
otL

6L
7
B
I

1 0
1 1
1 2
I J

14
15
16
17
1B
19
20
21
22
Z J
^ Az+
25
26
27
2B
29

30

J I

J Z

J J

34
35
J b

5 l

37A
3B
39
40

4 1
42
43
43A
44

46
A A
+ T

4B
49
50

\'.t

21

,€rr,:.Lr

26

%
20

,e)'e'/

25

0
\J' '

31

MAIN FRAME
FRONT STABILIZER
BELT TENSION BRACKET
FRONT UPRIGHT ASSEMBLY
HANDLEBAR
RIGHT FOOT PEDAL FRAME
LEFT FOOT PEDAL FRAME
RIGHT DUAL ACTION ARM
LEFT DUAL ACTION ARM
ELECTROMAGNET
RIGHT WHEEL COVER SUPPORT
LEFT WHEEL COVER SUPPORT
ANGLE ADJUSTMENT TUBE
REAR STABILIZER
BELT SHAFT
WHEEL HUB
LEFT SHROUD
RIGHT SHROUD
WHEEL COVER
LEFT FOOT PEDAL
RIGHT FOOT PEUAL
PLASTIC AXLE COVER
4 5 X 7 5 m m  H O L L O W  C O V E R
COMPUTER COVER (MONITOR)
COMPUTER COVER BASE (MONTTOR)
50 X 100mm END CAP
50 X 100mm LEFT WHEEL CAP
50 X 100mm RIGHT WHEEL CAP
ADJ.  LEVER KNOB
PLASTIC SLEEVE INSIDE DUAL
ACTION ARM
7/16"  TRIANGLE KNOB FOR
DUAL ACTION ARM
HAND PULSE SENSOR PLATE
AXLE SPACER
HINGE FASTENER (LARGER)
HINGE FASTENER (SMALLER)
B E L T  1 6 5 1 m m
1.1 /8"  HAND SUPPORT PLUG
1-114" DAUL ACTION ARM PLUG
CABLE PIUG
1-118"  HAND SUPPORT GRIP
1-114" AUAL ACTION ARM GRIP
Bmm TENSION KNOB FOR
FOOT PEDAL PLACEMENT
POWER CORD
CONTROL BOARD
CABLE FOR SPEED SENSOR
SPEED MAGNETIC
WATER BOTTLE HOLDER
WATER BOTTLE
LOWER COMPUTER CABLE
UPPER COMPUTER CABLE
TENSION CABLE
HAND PULSE CABLE
COMPUTER BOARD

.'')-*l 
;,- -,'*' )".:'\..'.

$, / )s v
34 'V 30 3T

\
' - '  

; . . - - .  
N. . .-.:::.... .r.,:-"

39 -.-:._. 40__.)

^dq\- d' I
,tr"!l"lrtt \\ l*-,t V:-N.6zl, ) t!{ i

\I - z \{!

42 43A 44 45

:!}.. i

5U

W
18

N

:1
42

E

14

fl
ti
12

(+)
28

's,
22

p
27

L'

29

if''.
l i n  r . ' . i

\(h\,
\

24*'

s
30

l*,1
l l $t,

? ?

1
2
2
2
2
2

32

\ -

.e
37A. 3B

41

l,r I rlr-l rLr lrlr,l-rr lr lrl-r lrl
0 u 112 3u 1" ttq 112 3tn 2" ' tn 1t2 r/a 3" i t4 112 zu 4" tt+ 112 glc 5" tt+ 1t2 g/+ 6"

.+

1
1
1
1
I
1 q- =d 43

i nch



NO. DESCRIPTION QTY.
5 1  P U L S E  C H I P  1
52 ,1" X 3' '  PEDAL ARM TUBE PLUG 2
53 MAGNETIC FASTENER 2
54 FASTENER OF BELT AXLE 1
55 "U"  SHAPED MAGNETIC DIVIDER 1
56 M5 X 45mm HEX BOLT 2
57 M6 X 16mm MACHINE BOLT 1
58 M5 WASHER 8
59 M5 NYLON NUT 4
60 STRAIGHT MAGNETIC DIVIDER 4
61 6004 BEARING 4
6,14 6004Z8 BEARING 2
62 6203 BEARING 3
63 6005 BEARING 1
64 6200 BEARING 4
65 PULSE CONNECTING CABLE 1
66 PULSE CHIP CABLE 1
67 COMPUTER CONNECTIN]G CABLE 1
68 3/B" X 2-114" HEX CARRIAGE BOLT 4
69 3/B' '  X 2-114" HEX THREADED BOLT 5
70 3/8" X 19mm HEX BOLT 2
71 M10 X 90mm HEX BOLT 2
72 M5 X 60mm HEX BOLT 2
73 MB X 50mm CARRIAGE HEX BOLT 4
74 5/16" X 3/4" HEX BOLT 2
75 MB X 16mm ALLEN PAN BOLT 1
76 3IB"X1-114" DOME HEAD ALLEN BOLT 2
77 M6 X 16mm ALLEN BOLT 2
78 M6 X 12mm ALLEN BOLT 2
79 M6 X 10mm DOME BOLT 1
80 M4 X 10mm DOME BOLT 4
8 1  3 / 1 6 "  X  l 8 m m  S E T  S C R E W  1 6
82 M5 X l8mm SHEET METAL SCREW 18
83 M4 X 25mm SHEET METAL SCREW 2
84 SPRING RING 3
85 SPRING RETAINER CLIP 1
86 MB WASHER 1
87 3/B'' WASHER 9
88 M6 WASHER 4
89 I \110 NYLON NUT 2
90 3/B' '  NYLON NUT 6
91 3/8" NUT 1
92 SPRING CLIP 1
93 M5 X 10mm DOME BOLT 7
94 1 /2"  NUT 20 UNF 1
95 M5 NUT 1
96 EARTH WIRE 1
97 BEARING HOUSING 2
98 2204K BEARING 2
99 5 /16"  X  3mm OD.27 WASHER 2

1 0 0  2 0 m m  S P R I N G  C L I P  1
101 47mm SPRING CLIP 2
102 PLASTIC INNER CAP 2
103 PLASTIC CAP 2

'\\
65\  66

\-" '̂6*

G -rerere @r
68 75

F@
70

# - -mnrmn
d+

71

F- r '
72

G-__m-73

LM
-74

tm
76

%
77

%
78

%
79

@

95

F''
\ i l

\!F/

100 101 102 103

I i I r I r I r I r I r 1r l,r I r I r I r I r I
0 tn ' l tT tt+ 1" tn 1t2 sta 2" tu 112 3/a 3" ' tn 1t2 3A 4" tta 112 3/a 5" tn 1t2 3/+ 6"

PARTS LIST

I
k'N

51 52

t=7

61A
Y

63

I

53

a)
58

e
62

,%
57

€1.-..\

56

@

61

\

(-

54

sa-lrrl

59

' i< .v  ' i i '
'-|

55

\

60

@

64

,i6i, .=;

94

r,\ ,
\.:)

99

e
89

g
90

@
91

R'
\r/
92

, )c.f

93

(h\

82

a\
83

r---*
L:I
B4

ft
V
B5

(A
\ : l
86

fi\
\_,
87

q
BB

(9.l

9B

4
BO

ryh,
B1

n
97

oo



Step 1
Note: Save one of the packaging Styrofoam blocks to aid assembly.

Open carton and unpack al l  parts. Check to ensure you have the fol lowing
1. Main frame with plastic shrouds and pedal frames attached
2. Front Stabil izer
3. Rear Stabil izer
4. Front Upright Assembly
5. Monitor
6. Left and Right Foot Pedals
7. Assembly Kit with nuts, bolts, end caps, etc.
All  other parts l isted are pre-assembled.

Place a Styrofoam block from the box under the rear of the Main Frame (1). Remove the protective cover
from the rear of the Main Frame (1 ). Attach the Rear Stabil izer (13) to the Main Frame using the pre-
assembled Washers (87) and Bolts (68). Repeat the procedure for the Front Stabilizer (2).

Step 2
Note: This step could require two people.

Slide the Hollow Cover (22) onto the Front Upright Assembly (4) as shown in f igure 81. Connect the
Upper (47) and Lower (46) Computer Cables. Make sure the plugs are ful ly seated. Do not push too
hard. Slide the Front Upright Assembly (4) onto the Main Frame (1), and then attach using four 318" X 2-
114" HexThreaded Bolts (69) and four 3/8" Nylon Nuts (90). Cut the retaining t ies on the DualAction
Arms.

Do not fully tighten the bolts (69) until after Step 3, and after the computer is attached and working properly.

I
N
)\D

87+ l
I rB7
! ,

6 8 u

87

2 i l
6 9  \ i
\F. .  l l6s+N \-l' 

F
\1eJ

5



Step 3

Insert the Angle Adjustment Tube (12) into the Right Dual Action Arm (7) and choose a height, then
tighten the Triangle Knob (30). Repeat the procedure (and same height) for the Left DualAction Arm
(8). You will want to experiment with height adjustment to find the most comfortable stride.

Step 4

Fi
in' t h

th
U
H
F;
1 t

ind the Handlebar (5). Insert the Hand Pulse Cable (49) into the slot
r the front of the Front Upright (4), and out of the top. While holding
re Hand Pulse Cable (49)  and the Upper  Computer  Cable (47)wi th
re opposite hand, sl ide the Handlebar (5) into the slot in the Front
lpright (a). Be careful to route the cables through the slot in the
land Support (5)! Do not pinch, or crimp the wires in any way!
asten the Handlebar using two 3/8" Washers (87)and two 3/8" X 1-
/4" Dome Head Allen Bolts (76).

D1

F
!

!

o



Step 5

Connect the wires as shown in Figure E1. Connect the Upper Computer Cable (47) to the Computer
Connecting Cable (67). Connect the Hand Pulse Cables (a9) to the Pulse Connecting Cables (65). Push
the cables down into the Upright as you bring the Computer down to attach it .  Attach the Computer (23)
to the top of the Upright (4), using four M5 X 1Omm Dome Bolts (93).

Step 6

Attach the Pedals to the Pedal
Frames using two M8 X 50mm,
Carr iage Bol ts  (73)and Tension
Knobs (40). Select the same
holes on the R & L Foot Pedal
Frames (6R & 6L) to ensure equal
distance from the pedals to the
DualAction Arms. You wil l  want to
expenment with pedal placement
to find the most comfortable stride.



Step 7

Attach the Bott le Holder (aa)to the Front Upright (4) using two M5 X 1Omm Dome Bolts (93).

Step I

lnsert the Power Cord (41) into the barrel plug on the back side of Ell iptical Crosstrainer. Then
insert the Plug end into the wall outlet. The console should l ight up. lf not, re-check plug and wall
connections and make sure the wall outlet has power.

/  \ \  \  \ \  4 4

B



r ratner

l t
t {

o o o

t l
t l

o o
Calonet u nan(e

tr@T-Zfl@@ rttipticat crossr

l-------lr r r l
o *","o"".. o o ,9. o

t t t l
" 9 " o o ' 9 " , o

@oc@
Resistance
The readout displays resistarrce level, nreasured in Watts.

T ime
The readout displays elapsed t ime i f  you start without f i rst sett ing a t ime goal
remain ing  to  reach goa l .

Or, i f  you input a t ime goal before beginning, the readout displays t ime

RPM
The readout displays the revolut ions per minute of the rear wheel. l t  can be thought of as a measure of speed.

Pu lse
The readout displays the pulse rate as read by the Pulse Sensors mounted to the Handlebar. Simply grab the sensors and wait for a readout. NOTE:
Whi leusua l lycor rec t ,pu lseread ingsby th ismethodcanbeaf fec tedbyanumbero f fac to rsandarenotnecessar i l yECGaccura te .  l f  needed, thebes t
way to determine an accurate heart rate reading is through use of a telemetry heart rate chest strap and accompanying readout device (sold
separately by your local specialty f i tness dealer).

Str ides
T h e r e a d o u t d i s p l a y s t h e c u m u l a t i v e n u m b e r o f s t r i d e c y c l e s t a k e n d u r i n g t h e e x e r c i s e s e s s i o n .  l n o t h e r w o r d s , t h e s e n s o r o n l y t r a c k s o n e p e d a l .  E a c h
increase in the number displayed equals both a left  and a r ight foot str ide.

Calories / Distance
The readout toggles between displaying the approximate calories burned during the exercise session, and the distance traveled. The distance
traveled approxinrates the distance traveled as i f  you were exercising on the ground. The unit of measure is miles in US, Ki lometers in other
countne5.

Set
Push this button to go into the Set mode. The set mode al lows you to plug in goals before you begin the exercise session. The second successive
push of the Set button l ights up the Distance window. A distance goal can be input using the "pluss" or "minust" buttons. The distance goal wi l l
then be set, in miles, and wil l  count down unti l  you reach your distance goal. A "beep" wil l  sound when your goal is reached. l f  you continue to
exercise, the distance wil l  start to accumulate, taking into account the distance already "traveled".

A s u b s e q u e n t p u s h o f  t h e S e t B u t t o n l i g h t s t h e R e s i s t a n c e w i n d o w . A r e s i s t a n c e l e v e l  c a n b e i n p u t u s i n g t h e " p l u s s " o r " m i n u s t " b u t t o n s .  Y o u c a n
change your resistance level at any t ime during the exercise session.

The next push of the Set Button l ights the Pulse window. A pulse goal can be input using the "pluss" or "minust" buttons. l f  you use the pulse
sensors on the Handlebar, a beep wil l  sound when you have reached your target heart rate.

The next push of the 5et Button l ights the Time window. A t ime goal can be input using the "pluss" or "minust" buttons. The t ime wii l  count down
fronr t ime set to "0" during the exercise session. A beep wil l  sound when you have reached your t ime goal. l f  you continue to exercise, the t ime wil l
begin ro count up, taking inro account the t in're already spent.

l f  you have set in mult iple goals for a given exercise session (e.9...  30 minutes, and 2.5 miles), a beep wil l  sound after each goal is reached.

Reset
Depress thrs button to clear the memory and to reset the display to default sett ings.

9



Level and Stabilize your BodyCraft Elliptical Crosstrainer
VERY IMPORTANT! Afier final placement, ensure your Elliptical Crosstrainer is level ancl stable by
adjusting the levelers on the underside of the End Caps on the Rear Stabilizer. The levelers are retracted, or
extended by screwing clockwise, or counter-clockwise. Spend ample time adjusting the levelers to ensure
your Elliptical Crosstrainer is stable and does not rock from side-to-side. Instability can damage the machine
over a period of time.

Periodic Inspection and Routine Maintenance
o Periodically check to make sure all bolts are tightened.
o Always be certain that the Triangle Knobs in the Dual Action Arms are fully inserted and fully

tightened. Failure to do so can damage adjustment holes, requiring expensive replacement of
parts not covered by warranty.

! ' After each exercise session clean the machine with a soft absorbent cloth, lightly moistened with water
and a mild cleaning solutior:. Do not use harsh chemicals, including ammonia or acid based cleaners.
Apply the cleaning solution only to the soft cloth, not directly to the machine. Do not use abrasive
materials, including paper towels as they may scratch the surfaces. Clean sweat off the Display.

o Always unplug the machine when performing any maintenance or when moving.
o If your Elliptical Crosstrainer goes unused for a long period of time, the drive belt can become

tentporarily distorted. This can lead to an uneven "bumping" sensation. This should disappear after a
f-ew minutes of use as the belt loosens up.

o Always keep the pedals clean and free of debris. Keep the Handles clean.

Using your BodyCrat't Elliptical Crosstrainer
' The easiest way to use the product is to simply, carefully mount the fbot pedals and start moving

forward. The display will come on automatically and start to display the pertinent information.
\ otherwise, you can input goals into the computer before you start.

o This product can be used in either "single action", or "dual action" mode. Single action refers to
exercising the lower body only while holding onto the stationary handlebars. Dual action refers to
using the moving arms simultaneously with lower body exercise. Dual action is generally
preferential because it provides a more efficient cardiovascular workout and because the upper body
muscles are exercised.

r Adjust the height of the pedals, and pedal placement along the pedal frame, to determine the stride
pattern you like best.

r The exercise motions can be performed forward, or "backward". "Backward" is simply reversing the
motion while still fircing forward. Do not attempt to stand on the machine facing backwards.

o Be careful when dismounting the machine. Wait until all motion has stopped as inertia can be strong
and the pedals will continue ro tnove for a short time.

o The Monitor will turn off automatically after 5 idle minutes.

10



Dpm

200

180

16CI

140

t l u

100

ttu

This prodLrct is generally intended for promoting cardiovascular health. Experts generally agree that

carcliovascular improvement is best achieved by attaining, and maintaining, a heart rate of 807o of your

theoretical maximum heart rate. The chart below serves as a general reference of target heart rates,

separiitecl by age.

Cardiovascular
Perlormance

lntermediale Aerobic

Eff*c l ivg Ft l  Eur, ing

Age 25 30

r--l
i l 55oi, -6sYs 

EI 6s% -85% 
Efr 85eo - Max

7050555045

up to 559i,


